MOTORCYCLE ENGINE PARTS CATALOGUE

- fEk
flectric Start Only, Botfom Plated, CONSTANT VARIABLE TRANSMISSION




Chongging Haowei Motorcycle Manufacturing Co.,Ltd

B B

AT WS AN ESE AN, E5LRRINARZL, UERRSV M. mkmRkEHE
4R, HEREMAR, THEBAOBR, EAXNFEETER TAHLRELE. KFHEL

K EEMNRRE TN TERSRENLRKR. SRR FEER, FHEEM.
S 5ARMGLHAEABIIMARR. HEAX. H%RE. ANZILATRASAERIREARN

KAZR. EHERBE! HEERATEZAES S REEREL.

ERFEBRELERERTRAR
BARH
2006.9.15



2 1 B 1% HEHE:
FOREWORD

Please make reference to this book when you plan to purchase the parts. Any difference against the real
engine, please read as per the real. To get information concerning a certain component part, first locate, by its
shape, the part in the illustration which show its fitting position, then find out the reference number of that part
and look it up the corresponding table where all information about the part are provided, such as the name, part
number, quantity and/or its fitting relationship with other parts. Any future modifications will not be informed
thereafter.

Mr. Hu Chengyi, Mr. Zhou Fengmin, and Mr. Xiao Rongliang participated in the preparation and
compilation of this catalogue. Meanwhile we value the corporation and strong support from company leaders
and other departments. Your advice regarding improvement in this book will be highly appreciated.

Chongqing Haowei Motorcycle Manufacturing Co., Ltd.,
Department of Technology

09-15-2006



Compiled by: Checked by:

H3x INDEX

Approved by:

1.VREk &R HI/A  Cylinder Head& Body--------- - v rrTrTYEor " —E-1

2. SETSLEMH A &R Cylinder Head & Intake Pipe --------=========mmmmmmmmmmmmmnnn comomon oo B2
3. %%, X [] Camshaft & Valve -----------------mmmommee- - e A S E-3
4. ERTHES & TK'E8E Timing Chain & Tensioner -------------m-m-mmmmmmmmmmmmemmemoo oo E-4
5. A ¥4 Right Crankcase Cover R R E-5
6. 54528  Clutch-—----mmmmmmmmmmmmm oo et E-6
7. EMhih4E 2 &WiHHL Left Crankcase Cover & Magneto  ----mmmmm==m===mmmmmmmmmmmmcceeeemeee E-7
8. mh#lse &HLMIZE Cankcase & Oll PUMP -mnnnmmmmmmmmmmmmm oo oo oo E-8
O MH#M&VEFE  Cankshaft & PIStOn---n--mmmmmmmmmmmmmm oo oo E-9
10. E#h & Fl% MainShaft & Counter Shaft-- ORISR SIe E-10

11.HRZIHLM Electric Starting Unit =mes-ms=m=mmmmmm oo E-11



E-1 Kk & Afifk Cylinder Head & Cylinder Body

F 5 FHMHRS = W 4 & W D ot H 7 | F E
Ref. No Part No. 3 - FROLIRION Quantity | Remark

1 102240 SEKAE Cylinder Head Assy 1

2 102244 K155 Valve Guide Pipe 2

3 102245 KIS EELHE O-Ring 2

4 102230 RECKEHBAE Gasket Comp. i

5 116108-007 SENHY 8X 12 Locating Pin 8X12 2

6 102121 RELE Cylinder Body 1

7 116108-010 ENTAH 8X 14 Locating Pin 8X14 2

8 102108 AT R 5 Gasket 1

9 102104 PR PE 11.5X 14.7X2.4 | Seal Ring, Squarell.5X5X2.4 1

10 102105 INFETE S E B 9X 11.7X 1.5 Seal Ring, Square9X11.7X1.5 1




E-1 Sk & S #&L44 Cylinder Head & Cylinder Body

] = =] =N 3
w% 2| FERRT F W MH £ W Description = & 5
ef. No Part No. Quantity | Remark
11 102107 BiarE Sleeve A 1
12 102103 KA {8 14.5X18.5X2.4 | Seal Ring, Squarel4. 5X18.5X2. 4 1
13 102106 By 18 56 TE B A E Sleeve B 1
14 102250 KIEEH & Spark Plug 1
15 102222 T 7 SR SLHE AL M6 X 32 Stud Bolt M6X32 2
16 GB/T292-2000 e M6 X 23 Bolt M6X23 1
17 GB/T292-2000 HE e M6 X 20 Bolt M6X20 1




E-2 RELkHAA &HEE

Cylinder Head & Intake Pipe

e RERNS 2 W 4 K Description il il
Ref. No Part No. P Quantity | Remark

1 102201 SELLTNES Cylinder Head Cover i

g 102202 S ELKTR S H B Gasket, Cylinder Head Cover I

3 102207 K& Cover, Valve 2

4 102208 117 0 7218 30.8X3. 2 0-Ring 30.8X%3.2 2

5 102203 AELER AN & L. Cover, Cylinder Head 1

6 102204 T Sk 2o 75 25 24 25 Gasket, Cylinder Head Light Cover 1

7 102290 RELRAMNZAE R. Cover Assy, Cylinder Head 1

8 102206 L S Ao 0] 25 25 3 2 Gasket, Cylinder Head Right Cover 1

9 110102 HREFEHE Gasket, Intake Pipe 1

10 110110 HRE Intake Pipe 1 5B

11 110113 HAERAR 0 LM 25.4X2.5 O-Ring 25.4X2.5 1




E-2 Sk A & &HRE

Cylinder Head & Intake Pipe

18

17 13
W m 13
8
R 5 A~
o [ a® = ’
Eg_u.H_m e
17
F 5 FHHEARS = W 4 & WK D ot ¥ B | & &
Ref. No Part No. 3 . et Sl Quantity | Remark
12 110101 HEERPRE Gasket, Carburetor 1
13 102221 AR R R B Washer 3
14 102219 i TR R B B Washer 1
15 102224 HEE D6 Washer 1
16 102223 KAZH M6 X 110 Long Bolt M6X110 1
17 102218 e JEHER] M6 Crown Nut 4
18 GB/T5787-2000 A T R M6 X 20 Bolt 2
19 GB/T5783-2000 2 M6 X 25 Bolt M6X25 2
20 GB/T5783-2000 B2 M6 X 30 Bolt M6X 30 2




E-3 "hW#%h & A[] Camshaft & Valve

F 5| ERMAERE Descrintion WOR | & &
Ref. No Part No. p Quantity | Remark

1 104130 MR A Camshaft Comp. i

2 104411 SRS Rocker Arm, Valve 2

3 104413 R Arm Shaft 2

4 104415 ATTRATERET Adjusting Screw, Valve 2

5 104416 AITIATIERE Adjusting Nut, Valve 2

6 104301 #HA] Exhaust Valve i

7 104302 HESIT Intake Valve 1

8 104310 PHEAE 0il Guard comp 2

9 104306 AT HN R P Washer, Outer Spring 2

10 104304 KITHMEE Outer Spring 2

11 104303 SITH B Inner Spring 2

12 104307 AR R Spring Seat, Valve 2

13 104308 I8 Valve Lock 4




E-4 Fit8E% & 7K'%E#% Timing Chain & Tensioner

-
Yy
15
17
&
=13
@ay—— 16
Fo5 ZHWHENRS ’ - ¥ B | & T
Ref. No Part No. ® H KA K UomOEU tlon Quantity | Remark
1 104101 1ER MBhEESS Timing Driven Sprocket 1
2 104150 EREEAS Timing Chain, Rolling 1 82/84 i
3 104220 BELA K IZEH S Tensioner Arm Comp, Chain i
4 104204 RS TR VR RS Tensioner Roller Comp.Chain 1
5 104208 Aok B N Shaft, chain Tensioner 1
6 104203 BBk EAT R Spring, Chain Tensioner Rod 1
T 104230 BELREMAS Chain Tensioner Rod Comp 1
8 104205 W& T IRR Rolling Wheel Comp , Chain 1
9 104207 WA SRR O 08 Washer ®©8 1
10 104206 B4 T RIRE R Pin Shaft 1




E-4 [Ef#4% & K% Timing Chain & Tensioner

Ty—— 16

F o5 ZFHMHNKS ; ai § H B | & &
Ref. No Part No. ® W Mk & W Ummoﬁﬁ tion Quantity | Remark

1 105120 WMEESERAE Driven Sprocket Comp, 0i1 Pump 1

19 105102 V2 A0 B Sprocket Shaft, 0il Pump 1

13 104223 RS Plug, Seal 1

14 104224 FEHIER S Washer 1

15 102224 HHE 6.5 Washer ®6.5 1

16 104102 1E B A2 M5 X 12 Bolt M5X12 3

17 GB/T5787-2000 HEFE M6 X 16 Bolt M6X 16 1




E-5 4 i34 Right Crankcase Cover

F 5 EFHHENRT s B B | & I
Ref. No Part ® WM B K Uomoﬁﬁ Hon Quantity | Remark
1 101401 A A = Cover, R. Crankcase 1 7KKk

g 101403 A A 2 2 B Gasket, R. Crankcase Cover 1

3 116108-007 ENTEY 8X 12 Pin, Dowel ©®8X12 P

4 106307 EERAET M8 Adjuster Screw ®M8 1

5 101405 s 33 Clip, High Voltage Wire 1

6 106309 0B 8X1.8 0-Ring, ®8X%1.8 1

7 106311 FHE 08 Washer, @8 1

8 106308 $2 R} M8 Nut M8 1

9 101441 GIRGIPAN 0il Ruler 1

0 5%t 8 18%X3.5 0-Ring ®18X3.5 1

10 101442




E-6 B&7% Clutch

5" g ©
,/,R_@? ﬁa{
&
Fo5 FHHEAKRS = — H B | &
Ref. No Part No. T WM B K U@mow:u tion Quantity | Remark
1 106232 EFE Primary Driving Gear I
9 106150 VIZ%MNBhk i a & Driven Gear Comp. 1
3 106180 Tk BERdA s Clutch Outer Cover Comp. 1
4 106104 T ERE Washer 1
5 106120 EHBRAE Drive Plate Comp. 1
6 106109 S 5 2 B B Gasket, Clutch End Cover 2
7 106108 ity End Cover 1
8 106107 BREET M5 X8 Bolt M5X8 3
9 106234 TEARANE Collar 1
10 106105 £ Grommet 1




E-5 4 #4555 Right Crankcase Cover

F 5| FEHEMH4KF = oW n & W Descrint; R &
Ref. No Part No. = 2 escription Quantity | Remark
11 GB/T5787-2000 BE e M6 X 40 Bolt M6X40 0
12 GB/T5787-2000 2 M6 X 55 Bolt M6X55 1
13 GB/T5787-2000 B2 F2 M6 X 65 Bolt M6X65 1
14 GB/T5787-2000 B2 42 M6 X 85 Bolt M6 X85 1




E-6 E4&%% Clutch

LA @ <
2 N

F 5 FHHRE 2 W M & K D r s B B | £ =
Ref. No Part No. " » escription Quantity | Remark

11 106104 4508 & 17 Cirlip 1

12 106213 W S Spring, 0il Guide Pipe 1

13 106212 HhFE Pipe, 0il Guide Pipe 1

14 106102 1FIE B Stopper Washer 1

15 106112 TR Disk Washer 1

16 106111 [ 4Z FF Nut 1




E-7 Ahahsi% & WML Left Crankcase Cover & Magneto

6
NI
13

= - = 3 = ey
R W A 2 W E 4 K Description SR &5
ef. No Part No. Quantity | Remark

1 101301 /e M AR AT 2 Left Crankcase Cover, Fr. i

2 111100 T Et Flywheel Assy 1

3 111200 5E T HAE Stator Assy 1

4 101304 AR R B EH Gasket, L. Crankcase Cover 1

5 116108-007 B4 ©8X12 Locating Pin ®8X12 2

6 101302 7 BhEAE ) Rear Cover (Left Crankcase) 1

i 101313 0EE ®13.8X2.5 0-Ring ®13.8X2.5 1

8 101307 INLFLER View Cover(Small) 1

9 101312 0L ©27.4X2. 4 0-Ring ©27.4X2.4 1

10 101316 KL= View Cover(Big) 1




E-7 LAh#hfEE & MiHEANL Left Crankcase Cover & Magentic Motor

F 5 F W MHNRT = W M & W D ot H B | & &
Ref. No Part No. i = GRTPLIOT Quantity | Remark

11 103208 BZRE M10 Nut M10 I

12 GB/T5787-2000 B2 M6 X 16 Bolt M6X 16 2

13 GB/T5787-2000 B2 A M6 X 28 Bolt M6X28 2

14 GB/T5787-2000 2 M6 X 32 Bolt M6X 32 2

15 GB/T5787-2000 B2 M6 X 50 Bolt M6X50 1

16 GB/T5787-2000 B2 M6 X 65 Bolt M6X65 1

17 GB/T5783-2000 B2F2 M6 X 16 Bolt M6X 16 1

18 101309 R 2Rk Press Plate 1

19 GB/T5783-2000 W2 M5 X 16 Bolt M5X 16 2




E-8 %% & MLHIZE Crankcase & Oil Pump

F 5 = S A= = owm B4 WK D . H B | & E
Ref. No Part No. ’ b4 escription Quantity | Remark

1 101140 pasyiiibcip Ry Left Crankase Comp. 1

2 101220 A FE A S Right Crankase Comp. 1

3 101101 R il A 2 R Gasket, Crankase Comp. I

4 116108-011 ENE 10X 14 Locating Pin 10X 14 2

5 101205 HRIEX Clamp 1

6 101202 WE Air Pipe 1

7 101121 JBHIRZE R Washer 1

8 101119 TR E 22 Releasing Screw, 0il 1

9 101114 I Clip Pipe 1

10 101103 KRR A Bolt A, Stud 2




E-8 3% & HLHZE Cankcase & Oil Pump

Fo5 FTHMHNRS = W M & K D ot '® | & T
Ref. No Part No. = » ERETIpRoR Quantity | Remark

21 105113 SN Outer Rotor, Pump 1

22 105106 IR HE 1 Bush Sprocket 1

23 GB/T818-2000 HE4T M5 X 10 Bolt M5X 10 3

24 GB/T818-2000 B24T M6 X1 6 Bolt M6X1 6 2

25 GB/T818-2000 BZAT M6 X 22 Bolt M6X 22 1

26 GB/T5787-2000 HE 2 M6 X 50 Bolt M6X50 1

27 GB/T5787-2000 242 M6 X 60 Bolt M6X60 2

28 GB/T5787-2000 22 M6 X 65 Bolt M6X 65 4

29 101203 WA RERE Clip, Breather Tube 1




E-8 Hhifhf & #HlLMZIE Cankcase & Oil Pump

S EERRS 2 WM & K Descripti = 8 & B
Ref. No Part No. i o Quantity | Remark

11 101104 kg B Bolt B, Stud 3

12 101130 MLy o 98 kY Filter Screen,0il 1

13 105103 MHERE R RS Bush Sprocket 1

14 105104 GIREREE S g Gasket, 0il Pump 1

15 105110 MR A & 0il Pump 1

16 105115 IR B 0il Pump Driving Shaft 1

17 105116 MHERE RIS 0il Pump Body 1

18 105117 TR # R Cover, 0il Pump 1

19 105118 VIR AR Gasket 1

20 105112 Wi f Inner Rotor, Pump 1




E-9 HhAh\iE &

CANKSHAFT & PISTON

= > = .m ,:
w% ¥ FRAE z W M & W Description » = il
ef. No Part No. Quantity | Remark
1 103200 B AR AT R A Crankshaft Assy 1
2 103221 ZE #iAR Left Crankshaft 1
3 103231 £ #H AR Right Crankshaft 1
4 103201 EM Conect, Rod 1
5 103204 AR £ Pin 1
6 103203 S SYlalk: Key 1
7 103101 2 Piston 1
8 103102 V5 Piston Pin 1
9 103103 T T Circlip 2
10 1031047105 EEN I, 23 Piston Ring 1
11 103223 ER EFEER Timing Driving Gear 1
12 103205 KSRl A Roller Bearing 1
13 116210-019 Hh7& 6304 Bearing 2
14 103110 IR E 0il Ring Comp




E-10 T & E % Mainshaft & Counter Shaft

F 5 Z W MRS = D i B | & &
Ref. No Part No. escription Quantity | Remark

1 107101 FHh Main Shaft 1

2 107113 FahaE Collar 1

3 107103 Eahihi Driving Gear 1

4 107114 1EHEEE Stopper Washer 1

5 116210-005 7K 6203 Bearing 6203 2

6 107201 BNl Counter Shaft 1

7 107204 aHhE Collar 1

8 107205 MBI Driven Gear 1

9 107202 1HIB Stopper Washer 1

10 116210-003 Hh7k 6201 Bearing 6201 1




E-10 FHi&E|% Mainshaft&Counter Shaft

Ny

F 5| FEBHARS 5 . ¥
Ref. Ne Part No. T R M E U@moﬁﬁ tion Quantity | Remark
11 116210-002 Hhk 6001 Bearing 6001 2
12 107230 yhE 17X29X5 0il Seal 17X29X5 1
13 107221 e Driving Sprocket 1
14 107222 T BhEER [H E Locating Plate 1
15 GB/T5783-2000 2 M6 X 8 Bolt M6X8 2




E-11 ;& 3§44 Electric Starting Unit

Fo5 FWMHRT s 4 B B | &
Ref. No Part No. F WM A K UOmOEG tion Quantity | Remark

1 112000 FEB L Starting Motor Assy 1

2 GB/T5787-2000 B2 2 M6 X 50 Bolt M6X50 3

& 101124 OFHEl 5. 8X1.9 O-Ring 5.8X1.9 2

. 101106 0 JEH 107X2 0-Ring 107X2 1

5 101105 ESRHESS Cover 1

6 GB/T819-2000 B2 42 M6 X 16 Bolt M6X16 2

7 104201 BELCHK B Tensioner, Starting Chain Ih

8 101107 B R 30 X 42X 5 0il Seal 30X42X5 1

9 109210 BN AE Starting Sproket Comp. 1

10 104202 BES S Guide, Starting Chain i

11 109240 R (62 1) Starting Chain (62Nos) 1




E-11 H&E51Hl# Electric

Starting Unit

F 5 FWMMHERS = W M 4 K D .. 2 | &
Ref. No Part No. § - escription Quantity | Remark

2 109201 BEES TR Retainer 1

13 GB/T5787-2000 HEFE M6 X 12 Bolt M6X 12 1

14 109250 FEseyhE 18. 9X30X5 0il Seal 18.9X30X5 1

15 109100 TR B & A Starting Clutch Assy i

16 GB/T70. 1-2000 (N7SF) BRET M8 X 20 Bolt M8X20 1

17 109101 BhBa Spring 3

18 109102 G Spring Circlip 3

19 109114 B Roller 3

20 109110 BB AR A Body Comp., Starting Clutch 1

21 109115 B Washer 1

22 109103 &N Locating Pin 1




